

## TEST REPORT

Instrument WXT520 AAG1BE31B0  
Serial number L0350005  
Manufacturer Vaisala Oyj, Finland  
Test date 19th January 2015

This test report certifies that the instrument was thoroughly tested and inspected, and found to meet its published test limits when it was shipped from Vaisala.

## Test results

Test	Result	Limit	Passed
Rain response	417.0 mV	(345...575) mV	OK
Zero wind speed	0.00 m/s	(0...0.4) m/s	OK
Pressure	1011.8 hPa	PASS/FAIL	OK
Temperature	22 °C	PASS/FAIL	OK
Humidity	22.8 %RH	PASS/FAIL	OK
Heating	PASS	PASS/FAIL	OK
Current (service port)	0.58	(0.2...0.7) mA	OK
Communication (service port)	PASS	PASS/FAIL	OK
Current (main port)	0.32	(0.1...0.4) mA	OK
Communication (main port)	PASS	PASS/FAIL	OK

Signature



Technician

This report shall not be reproduced except in full, without the written approval of Vaisala. DOC216638.doc